DTOMEI]

The Engine Specialist

20164E7H M20Y15-1

@ @ @ @ ‘ INSTALLATION MANUAL

[EXPREMIE #—-Y T Irybis1t7 1J2-GTE

EXPREME TURBINE OUTLET PIPE 1JZ-GTE

mE
PART NUMBER

424001

JZX100, JZX110, JZX110W, JZZ30 Late, JZS171, JZSTT1W

Ex%g..------------z;,

English"""""""5p

O " DHKERBAEE RS

FATHDEELZELY,

OB BEDRTI LEMEMELHE THMELZSL,

@I T ERLKUNREL TS,

O RFEIEHR TR ITEINIGEE ETRELZLTEERABELIZEL,

TOMEI EZDBEWLLIFHYMNESTELVET,

TOMEIZDhL k&, BERER LD F=HICKBFLEBKDORELERY, /NT—DIET -
LRARCZADB - BREDTILRESEBIRFRENZRBIERSEET,
(XTAVMNATERORDEDICEE T LET, FURERIELET,)

Fl  IATEICIETERBED BVWRTULAMERALEL .

@ Please carefully read this manual prior to installation.

@ Please also refer to the Toyota Workshop Service Manual.

@ After the installation has been completed please keep this manual for future reference.
@ If the install was done in a shop please make sure to give this manual to the owner.

Thank you for purchasing a TOMEI product.

The TOMEI outlet pipes larger flow design is designed specifically on the engine Dyno for
optimizing exhaust efficiency. The size is perfect for improved performance gains without
any backpressure problems or compromises of other areas.

(* The larger pipe design allows increased exhaust efficiency.)

The pipe is made from stainless steel for it's corrosion resistance properties.




EHEERK TRoNE - HEASR-TLSIAEHEL TS,

Q

O AR Y1) MI0 RFYL T Tyv—(3)  MI0FUR(3)

L=34mm

M10 RAyR7R)ILER3) M8 XAy RR)ILH2)

BOLT-SMOOTH-PASTE

DTOMEI

. TIRLYNI R vk
TRy A Ry AN (Zasks47EDA) BILRR L—ZR—Z (1)

EX¥ICELT RS BYMHIFHZR TEABETY,
IV UEFERAIE-K -FLOLUTF

A EE

BAGRIEHEFRREATY  Y—FyMORXENSHAHESN-a—XAIR>TERAL TS,

B RABTHERAYHIEERARDREMNEONERTT . T EZETIAELAET,

WEBERREVIRHHRARICANDS A, MY TR OIEEZ T -2HELA.
RIFDBOIAERIFTRML TSN,

WY ORI, BELTREREREZERALGVETAITOBHNYRIRTY

BT RSB HBEORTIIEBEREOR RISV BB EToOTESLY,

BEELEIVOVUNANDBY M T ETEERE A BELEIV OV UMY T HEEBABEEET .
i BEUIO DU RGKEBIBLEYS

BEEFIIVOUNGA TV RETITOTZEN,, TUOUABNKETHEEEITIECTEDBRALHYET,

BEBROBEDORICITEEBICAZMALNTEZSN, MREBEBTEBNAHYET .

BERFDLTF )T —hoF—ZKhE N\VT)—DIAFTRFEFENHLTIT TS,

T

=3
=

BAGORYFFEFIVO U RUIV DU —LANRATIRETITo TS,
WA REIZRDEFOWIE - KM HFIREMEA D S0 B ABRED & DY 3T T HERIZ
T2 TS,



1. A2 YRR ILNERAT

FRORAYRRILLESE T ILF YR TTOMEIZ oLy ZERY T2,

DREYRRILED RSN RLMAIIZFVRE
BITIFIrELTEET S,

ST )LFy AR

QLTI
f—»]

& =

2—E A

@TOMEIZ IR YRR AV RARILEERY T3,
BrILILUFERWTHYNERED 15,

HFERILY  M10245~294Nm (2.5~3.0kgm)
M8 19.6~215N*m (2.0~2.2kgm)

@FTILFybERYNT,

A s

FTYRERYN TR, $EXTCARILNEEIMDSENELSIC
TET S

RILEA BN (X ERREEEZPYET .

2.7 MLy DRRE

(/—= L7 9Ly rERY4L]
20UkATERYNT,
TR YRZERYA T TLND02E2 Y —%F41F,
Ty RERRYS T,

M8 X&YKL+

N
LR

2

M10 R&ZYR7RILE

AT FyEERLEANSERY

XA ARORIITER

MM PEBEFIET 50, (TBD
RILFRL—RAR—RNEEHLT
QA




(TOMEI7Z 2Ly RERY s (+]

.

X .
> -
— ~ ‘/T/fwﬁ‘\’\ \»\\\% \ﬂ\\\
o / ~ e \
) 4 \ - :_,)// / N Di:\“\
\ R AT e
20.5N - m ‘ T
(2.1kgf - m)
60.8N - m
(6.2kgf - m)
O@QRH Ry EFBREEFEAL TS,
RAYRRIL/ F YRS ER D IZIE. B PEBEEHIET 516,
HBORILFR A—RAR— R EEHLTLEE,

3. MYFIFenmEs:

1. 7Oy OERLEADRRICEREFDFTSNEVHNERET D,
2. IUOVERBL. FRIRNALG VAR T S




KIT CONTENTS Below is the contents of this kit with the quantity listed in brackets ().

Q

02 Gasket (1) M10 Spring Washer (3) M10 Nut (3)

L=35mm L=34mm

(T

M10 Stud Bolt (3) M8 Stud Bolt (2)

—

Outlet Gasket Outlet Gasket
(Intake Side)(1) (Front Pipe Side) (1) Bolt Smooth Paste (1)

REQUIRED TOOLS These tools are the bare minimum required for the job.

*General Engine Maintenance Tools *Torque Wrench

/\ CAUTION

B This product is designed for competition used ONLY. Not to be used on public roads.

B The original safety standards of the vehicle will change, which will make it illegal to be used on public roads.

B This product is to be fitted by an experienced professional in a fully equipped workshop.

B This product is to be fitted with the correct tools, protective & safety equipment. Failure to do so can lead
to possible work hazards.

B Refer to the vehicles original workshop service manual when disassembling the engine.

B This product was specifically designed to be application specific. This is not a universal product.
If installed on any other vehicles/engines, this product may sustain damage and/or cause engine failure.

B This product is to be installed when the engine and engine bay is cold.

H Do not use excessive force when removing and installing parts. As this may cause damage to the parts
and related components.

B Always remove the key from the ignition and disconnect the car battery from the negative terminal prior

to working on the car.

/A\ WARNING

B This product is to be installed when the engine is cold and in a safe environment.
B Check that all parts are fitted in the right places and fitted correctly to avoid any fire hazards.



1. INSTALLING THE STUD BOLT

Install the stud with the double nut fitted onto the TOMEI Outlet pipe.

(@) The double Nuts are to be installed on the longer thread

side and this will lock the stud into place when fitted. M8 Stud Bolt

Double Nut installed side
Turbine Side

(I D —
f—f

LONG SHORT

@ Install the Stud Bolt to the TOMEI Outlet.
@ Tighten the nuts with a torque wrench.

TORQUE M10 24.5~29.4 N-m (2.5~ 3.0kgm) \\\ i\

M8 19.6~21.5N-m (2.0~2.2kgm)

2
@ Remove the Double Nut. M10 Stud Bolt
A CAUTION 3 Install by using the double nut method
When you remove the nut(s) the bolt should not move 3¢ Take note of the bolts length when
at all, please always check it. If the bolt has moved installed.
then the whole process must be repeated. 3 Apply the Bolt Smooth Paste to

prevent metal burns and bolt seizure.

2. REMOVING THE OUTLET

[ REMOVING THE STOCK OUTLET PIPE ]
Remove the front pipe.
Remove the O2 sensor that is connected to the pipe.
Remove the outlet pipe.

Gasket
(Replace with new parts, do
not reuse. )




[ TOMEI OUTLET INSTALLATION ]

=N /”@@zi»‘“ h\\
)i
~ L ‘\\:
f/ ﬁ: e f""’\{é;)ij:b — Ne \

O,

20.5N - m
(2.1kgf - m)

60.8N - m
(6.2kgf - m)

D@ ®BUse the Accessories Gaskets.

Apply bolt smooth paste to prevent the bolts and nuts from
sticking or seizing.

3. INSTALLATION VERIFICATION.

1. Check that there is nothing that is causing interference with the wiring and return pipes.
2. Start the engine and check for any signs of exhaust leaks.




TOMEIPOWERED ic
HABH RE/ YT

T194-0004 HEAETHTEERIS—4—27
TEL: 042—795—8411({X)
FAX: 042—799—7851

5-4-27 Tsuruma Machida-shi Tokyo 194-0004 JAPAN
TEL : +81-42-795-8411(main switchboard)
FAX : +81-42-799-7851

http://www.tomei-p.co.jp

COHRIIZEAHIWYFIT, #BELOTHHRIT LEEASELLET,
EXRE: A~ R B. FRXFIKER9:00~18:00

If you have any questions in regards to the installation of this product,
please contact your local authorised Tomei Powered distributor.
OPEN: Monday - Friday (National holidays and public holidays excluded). 09:00 - 18:00

B—EUT IR ybAT 1)Z-GTE EikERBHE 2016578 M20Y15-1
1JZ-GTE TURBO OUTLET PIPE INSTALLATION MANUAL 2016.7 M20Y15-1

8



